
PARTS LIST

Save These Instructions
©Tacony Corporation, All rights reserved

WARNING: OPERATOR MUST READ AND UNDERSTAND THIS MANUAL
COMPLETELY BEFORE OPERATING THIS EQUIPMENT.

X9209P 04/2021

Flood Pump
PF85DX Gulper II



2

SCHEMATICS - PARTS LISTS04/2018 

PF85DX BASE

73

21

70

69

78

68

67

66

65

79

63

64

62

80

61

60

59

58

535251494847

37

43

32

35

34

39

36

31

38

4030

41

28

29

42

27 33

5

44

45

46

26

25

19

24

18

23
22

1 50

15

17

16

75

71

14

13

76

12

10

11

9

8

6

7

4

77

3

2

19

21

33

5

57

55

56

83

72

82

81

20

54

11

74

1

71

D D



3

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description

1 PC25 3 Fitting 1/2” MPT x 1/2” HB

2 70079C 18 Hose 1/2” (Inches)

3 72678A 1 Vinyl Tubing

4 7DL005 1 Hose Clamp

5 7CW002 10 Screw #6 x 3/4”

6 72625A 1 Vacuum Manifold Cover

7 72642A 1 Gasket

8 X9204 1 T Bolt 10 24

9 72000A 1 All Thread 10/24 5-1/2”

10 00696 1 Washer

11 X8858 8 Washer

12 X9014 2 Tank Hinge

13 7BS003 8 Screw 1/4-20 x 1/2”

14 X9168 2 Hinge Spacer Pad

15 72620ABREPRO 1 Base Housing

16 72684A 2 Screw 1/4-20 x 2-1/2”

17 72665A 2 Insert 1/4-20

18 X9157 1 Cover

19 72387A 10 Screw #8 x 5/8”

20 X9211 1 Front  Label

21 7DL008 3 Hose Clamp

22 PX152 1 Coupling 1/2” NPT

23 PX153 1 Nipple 1/2” NPT x 1-1/2”

24 X8551 1 Washer

25 PX154 1 Garden Hose Fitting 1/2” NPT x 3/4” GHT

26 FP8 1 Cap With Chain

27 7BF003 2 Nut

28 7CZ001 19 Vacuum Hose 2” Dia.

29 PX215 1 Hose Clamp

30 19565 1 Screw #10 16 x 1/2”

31 7CU001 2 Screw 10-24 x 1”

32 72853A 1 Vacuum Motor Bracket

33 17850 4 Washer

34 7BF030 2 Nyloc Nut

35 7DT001 8 Bolt 5/16-18 x 5/8”

36 PX65 2 4” Caster Wheel

37 72388A 4 Screw #10 x 5/8”

38 72636A 1 Bottom Cover

39 X1038_ 1 3-Stage Vacuum Motor

40 X9740 1 Gasket

41 72820A 1 Spacer 1/8”

42 30070 2 Vacuum Motor Spacer

43 10892 2 Lock Nut

44 72630A 1 Vacuum Manifold Cover



4

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description

45 72641A 1 Gasket

46 71379A 1 Relay 25A 115V

47 72661A 1 Wand Holder

48 72662A 3 Screw #10 x 1/2”

49 72633A 1 Axle 1/2” Dia.

50 72635A 2 Spacer

51 X9066 2 Wheel 12”

52 7CM007 4 Washer

53 7GL002 2 Push Nut

54 X9208 2 Side Label

55 X8459 1 Serial Number Label

56 X1003 1 Made In The USA Label

57 X8976 1 Warning Label

58 X8260 4 Nyloc Nut

59 72700A 1 Cooling Fan

60 X8008N 1 Lock Nut 1/2” Steel Conduit

61 72699A 1 Switch Panel Foam

62 72632B 1 Switch Panel

63 M1374 1 Extension Cord 12/3 SJTW 25’

64 72315A 1 Yellow Cord

65 72142A 1 Plug 7/8”

66 71804A 1 Plug 1/2”

67 72702A 1 Fan Cover

68 72703A 4 Screw 8-32 x 2”

69 X9173 2 Plug

70 32966 2 ON/OFF Switch DPST

71 71644A 5 Screw #10 x 1”

72 X8225 4 Washer

73 7EW001 4 Screw 1/4-20 x 3/4”

74 X9199 1 Pump 10 GPM Self-Priming

75 71237A 1 Bracket

76 7BF004 4 Nut

77 X9069 1 End Loop w/2 Holes

78 72116A 1 Switch Cover Blank

79 PD8 1 Strain Relief

80 X9325 1 Circuit Breaker 8 Amp

81 X8256 1 Nut

82 K1113G 2 2” Hose Cuff TMHD

83 K1106 0.5 SHD Hose 2” x 50’



5

PF85DX TANK

8

9

11

12

37

17

18

29

28

10

27

24

16

14

30

15

31

33

36

35

39

40

3

1

10

14

16

2

13

34

26

25

19

20

21

22

19

20

23

4

5

6

7

38

43

32

44

42

41

SCHEMATICS - PARTS LISTS04/2018 



6

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description

1 72323B 1 Lid Gasket

2 72321A 1 Lid

3 72326A 1 Inlet Filter

4 71644A 4 Screw #10 x 1”

5 X9221 2 Filter Hold-Down

6 X9239 1 PVC Elbow 1/2” NPT

7 X9213 Float Switch

8 PAS36 1  Drain Hose Plug

9 PAS37 1 Drain Hose

10 7DL005 2 Hose Clamp

11 72677A 1 Drain Fitting w/Nut

12 72680A 1 Outer Drain Gasket

13 72679A 1 Inner Drain Gasket

14 72173A 2 Spring Clip

15 72631A 2 Bracket

16 7BH004 4 Screw 10-32 x 3/8”

17 X9069 1 End Loop w/2 Holes

18 72388A 4 Screw #10 x 5/8”

19 72274A 2 Washer

20 PX48 2 Brass Bulkhead Fitting 3/4”

21 X9224 1 Adapter 1/2” to 1/4” NPT

22 PD8 1 Strain Relief

23 7AT004 1 Hose Barb 1/2” HB x 1/2” MPT

24 7DL008 1 Hose Clamp

25 7AJ004 1 Brass Anchor Connector 1/8” FPT x MPT

26 72115A 1 Washer

27 72656A 1 Hose 1-1/2” Wire-Reinforced

28 PX25 1 Plastic Bulkhead Fitting

29 PX14 1 Gasket

30 X9223 1 Inlet Fitting Assembly 1-1/2” MPT x 2” HB

31 PX14A 1 Cump Valve Gasket

32 18886 1 Washer

33 72619YEL 1 Tank

34 X8025 2 Wheel 4” x 1-1/4”

35 72486A 2 Spacer

36 X8235 4 Washer

37 72645A 2 Bolt 5/16-18 x 2-1/4”

38 PX48G 1 Gasket

39 70343A 1 Float Switch

40 71328A 1 Float Switch Shield

41 PX63 1 Plastic Coupler 1-1/2 Slip x 1-1/2” FPT

42 X9154 0.5 PVC Pipe 1-1/2” x 4”

43 X9236 1 Inlet Filter Protection

44 PX33-SUB 1 Vacuum Tube w/Coupling - Sub Assembly



A Tacony Company
3101 Wichita Court  •  Fort Worth, TX  76140-1755

1-800-880-2913  •  Fax: 1-817-551-0719

For warranty information go to www.Powr-Flite.com


